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General Information

Applicant

TP-LINK CORPORATION PTE. LTD.

Applicant Address

7 Temasek Boulevard #29-03 Suntec Tower One, Singapore 038987

Manufacturer

TP-LINK CORPORATION PTE. LTD.

Manufacturer Address

7 Temasek Boulevard #29-03 Suntec Tower One, Singapore 038987

Test Site

MRT Technology (Taiwan) Co., Ltd

Test Site Address

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333,
Taiwan (R.O.C)

MRT FCC Registration No.

291082

FCC Rule Part(s)

Part 15.407

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on

file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on

file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Innovation, Science and Economic
Development Canada and Certification and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility

located at N0.38, Fuxing 2nd Rd., Guishan Dist.

5 (1]
o (=l
A Lull}nPlsmcl [108]
@ Taiwan Taoyuan = =
International Airport
EogEEREs
13
Dayuan N
District EL '
X [ B 2 17
au! 1S % s
2
%,
1}7
190 | 110 7
Taoyuan International Lt o %
Baseball Stadium 2
#E 518 2 <
(LamigoZ 38 £18) \ % @
4
[3mlhos L o e (1

, Taoyuan City 33377, Taiwan (R.O.C).

Ly

o
Bali\District
NERE
Beitou\District
[a) D5
106] ~Isur g \
105 | & '/udr,u/,,w Shilin D\l‘s}
Lt Luzhou e &
Wugu District District L% ] N o Nn'h |
ARE ) X thiin Night
Linkou District \ L A 7
O B
- 3 107 7 \
N 22 J
e Sanchon oSt
= d 9 Datong District
Taishan (1) District—" AXE®\ |
No. 38; Fuxing.2nd D/"S"'?\‘ ':Q'Ea -
Rd, Guishan District Apd= T f 5
o 2 "] T e tf& me e
) N . Djstrict
Hine S rE
[05] %= 3 o 64 4 L&
Xlnzhu@ng : & 4644
tfic -
Guishan < _aiE ) Sl
District Ne : = =
= = o= f S
S|le ‘ > . A . ’ ", Yon.he N
- 116 Talp ! Clty - P [)ISI?ICY /
KB
106
zresunrens) 9 o4/ /
Bles =/ S ch P

Page Number: 7 of 473



Report No.: 2401TW0118-U5

2. Product Information
2.1. Equipment Description

Product Name BE11000 Tri-Band Wi-Fi 7 Range Extender
Model No. REG655BE

Brand Name tp-link

Wi-Fi Specification 802.11a/b/g/n/acl/ax/be

#1-1 (Conducted)
#1-2 (Radiated)

EUT ldentification No.

Power Voltage AC 100-240V 50-60Hz 0.5A

2.2. Radio Specification

For 802.11ax-HE20/be-EHT?20: 5955 ~ 7095MHz
For 802.11ax-HE40/be-EHT40: 5965 ~ 7085MHz
Frequency Range For 802.11ax-HE80/be-EHT80: 5985 ~ 7025MHz
For 802.11ax-HE160/be-EHT160: 6025 ~ 6985MHz
For 802.11be-EHT320: 6105 ~ 6905MHz

Type of Modulation 802.11ax/be: OFDMA

802.11ax: up to 2402Mbps
802.11be: up to 5764Mbps

Data Rate

Note: For other features of this EUT, test report will be issued separately.
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2.3. Working Frequencies

802.11ax-HE20/be-EHT20

Channel Frequency Channel Frequency Channel Frequency
1 5955 MHz 5 5975 MHz 9 5995 MHz
13 6015 MHz 17 6035 MHz 21 6055 MHz
25 6075 MHz 29 6095 MHz 33 6115 MHz
37 6135 MHz 41 6155 MHz 45 6175 MHz
49 6195 MHz 53 6215 MHz 57 6235 MHz
61 6255 MHz 65 6275 MHz 69 6295 MHz
73 6315 MHz 77 6335 MHz 81 6355 MHz
85 6375 MHz 89 6395 MHz 93 6415 MHz
97 6435 MHz 101 6455 MHz 105 6475 MHz

109 6495 MHz 113 6515 MHz 117 6535 MHz
121 6555 MHz 125 6575 MHz 129 6595 MHz
133 6615 MHz 137 6635 MHz 141 6655 MHz
145 6675 MHz 149 6695 MHz 153 6715 MHz
157 6735 MHz 161 6755 MHz 165 6775 MHz
169 6795 MHz 173 6815 MHz 177 6835 MHz
181 6855 MHz 185 6875 MHz 189 6895 MHz
193 6915 MHz 197 6935 MHz 201 6955 MHz
205 6975 MHz 209 6995 MHz 213 7015 MHz
217 7035 MHz 221 7055 MHz 225 7075 MHz
225 7075 MHz 229 7095 MHz -- --

802.11ax-HE40/be-EHT40

Channel Frequency Channel Frequency Channel Frequency
3 5965 MHz 11 6005 MHz 19 6045 MHz
27 6085 MHz 35 6125 MHz 43 6165 MHz
51 6205 MHz 59 6245 MHz 67 6285 MHz
75 6325 MHz 83 6365 MHz 91 6405 MHz
99 6445 MHz 107 6485 MHz 115 6525 MHz

123 6565 MHz 131 6605 MHz 139 6645 MHz
147 6685 MHz 155 6725 MHz 163 6765 MHz
171 6805 MHz 179 6845 MHz 187 6885 MHz
195 6925 MHz 203 6965 MHz 211 7005 MHz
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219 7045 MHz 227 7085 MHz - -
802.11ax-HE80/be-EHT80
Channel Frequency Channel Frequency Channel Frequency
7 5985 MHz 23 6065 MHz 39 6145 MHz
55 6225 MHz 71 6305 MHz 87 6385 MHz
103 6465 MHz 119 6545 MHz 135 6625 MHz
151 6705 MHz 167 6785 MHz 183 6865 MHz
199 6945 MHz 215 7025 MHz - -
802.11ax-HE160/be-EHT160
Channel Frequency Channel Frequency Channel Frequency
15 6025 MHz 47 6185 MHz 79 6345 MHz
111 6505 MHz 143 6665 MHz 175 6825 MHz
207 6985 MHz -- -- -- --
802.11be-EHT320
Channel Frequency Channel Frequency Channel Frequency
31 6105 MHz 63 6265 MHz 95 6425 MHz
127 6585 MHz 159 6745 MHz 191 6905 MHz
2.4. Antenna Details
Antenna Frequency Tx Number | Max Antenna | Beamforming CDD Directional Gain
Type Band Paths of spatial Gain Directional (dBi)
(MHz) streams (dBi) Gain(dBi) For Power For PSD
Dipole 5045 ~ 7125 2 1 3.00 6.01 3.00 6.01
2 2 3.00 -- 3.00 6.01
Remark:

1. The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.

If all antennas have the same gain, Ganr, Directional gain = Gant + Array Gain, where Array Gain is as

follows.

» For power spectral density (PSD) measurements on all devices,

Array Gain = 10 log (Nant/ Nss) dB;

* For power measurements on IEEE 802.11 devices,
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Array Gain = 0 dB for Nant < 4;
2. The EUT also supports Beam Forming mode, and the Beam Forming support 802.11ax/be, not include
802.11a/b/g/n. BF Directional gain = Gant + 10 log (NanT).

3. All messages of antenna were from the AUT report.

Test Mode Tx Paths CDD Mode Beamforming Mode

802.11ax/be (61D / 6PP) 2 \ \

2.5. Test Mode

CDD Mode

Mode 1: Transmit by 802.11ax-HE20_Nss=1 (MCSO0)

Mode 2: Transmit by 802.11ax-HE40_Nss=1 (MCSO0)

Mode 3: Transmit by 802.11ax-HE80_ Nss=1 (MCSO0)

Mode 4: Transmit by 802.11ax-HE160_ Nss=1 (MCSO0)

Mode 5: Transmit by 802.11be-EHT20 Nss=1 (MCSO0)

Mode 6: Transmit by 802.11be-EHT40 Nss=1 (MCSO0)

Mode 7: Transmit by 802.11be-EHT80 Nss=1 (MCSO0)

Mode 8: Transmit by 802.11be-EHT160_Nss=1 (MCSO0)

Mode 9: Transmit by 802.11be-EHT320_Nss=1 (MCSO0)

Mode 10: Transmit by 802.11ax-HE20_Nss=2 (MCSO0)

Mode 11: Transmit by 802.11ax-HE40_Nss=2 (MCSO0)

Mode 12: Transmit by 802.11ax-HE80_Nss=2 (MCSO0)

Mode 13: Transmit by 802.11ax-HE160_Nss=2 (MCSO0)

Mode 14: Transmit by 802.11be-EHT20 Nss=2 (MCSO0)

Mode 15: Transmit by 802.11be-EHT40_Nss=2 (MCSO0)

Mode 16: Transmit by 802.11be-EHT80_ Nss=2 (MCSO0)

Mode 17: Transmit by 802.11be-EHT160 Nss=2 (MCSO0)

Mode 18: Transmit by 802.11be-EHT320 Nss=2 (MCSO0)

Beamforming Mode

Mode 19: Transmit by 802.11ax-HE20_Nss=1 (MCSO0)

Mode 20: Transmit by 802.11ax-HE40_Nss=1 (MCSO0)

Mode 21: Transmit by 802.11ax-HE80_Nss=1 (MCSO0)

Mode 22: Transmit by 802.11ax-HE160_Nss=1 (MCSO0)

Mode 23: Transmit by 802.11be-EHT20_Nss=1 (MCSO0)

Mode 24: Transmit by 802.11be-EHT40_Nss=1 (MCSO0)
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Mode 25: Transmit by 802.11be-EHT80_Nss=1 (MCSO0)

Mode 26: Transmit by 802.11be-EHT160_Nss=1 (MCSO0)

Mode 27: Transmit by 802.11be-EHT320_Nss=1 (MCSO0)

Remark:

1. For Radiated emission, the modulation and the data rate picked for testing are determined by the
Max. RF conducted power.

2. Due to CDD mode was the worst mode, so all test items were evaluated in this report. The
beamforming mode only evaluated the RF output power.

3. EUT supports one configuration only in 802.11ax/be full RU mode.

2.6. Test System Connection Diagram
The device was tested per the guidance ANSI C63.10: 2013 was used to reference the appropriate EUT

setup for radiated emissions testing and AC line conducted testing.

Connection Diagram

Signal Cable Type Signal Cable Description

A LAN Cable Non- Shielded, 2.4m
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2.7. Test System Details

Product Manufacturer

Model No.

Serial No.

Power Cord

Notebook PC Lenovo

20Y7-006KTW

N/A

Non-shielded, 0.8m

2.8. Test Software

The test utility software used during testing was “QSPR”, and the version was V5.0-00202.

Note: Final power setting please refer to operational description.

2.9. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

ANSI C63.10-2013

FCC KDB 789033 D02v02r01
FCC KDB 987594 D02v02r01
FCC KDB 662911 D01v02r01
FCC KDB 414788 D01v01r01
FCC KDB 412172 D01v01r01
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2.10. Duty Cycle

The maximum achievable duty cycles for all modes were determined based on measurements performed on
a spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz. The RBW and VBW were both

greater than 50/T, where T is the minimum transmission duration, and the number of sweep points across T

was greater than 100. The duty cycles are as follows:

Test Mode Duty Cycle
802.11ax-HE20 97.66%
802.11ax-HE40 98.19%
802.11ax-HE80 96.60%
802.11ax-HE160 97.84%

802.11be-EHT20 98.20%
802.11be-EHT40 97.31%
802.11be-EHT80 96.78%
802.11be-EHT160 97.66%
802.11be-EHT320 97.15%

Duty Cycle (T = Transmission Duration)

802.11ax-HE20

802.11ax-HE40

Attan 20 d8 PHO:

Ref Lvi Offset 24.00 dB
Ref Level 33.00 dBm

#Video BW 50 MHz

Ret Lvi Offset 24,00 0B
Ref Level 33.00 dBm

#Video BW 50 MHz

Attan 20 d8 vy Type: Voliage.
o Trig Free Run

#Video BW 50 MHz

At 20 dB g Typer Voltag
Trig. Free Run

Ret Lvi Offset 24,00 08
Ref Level 33.00 dBm

#Video BW 50 MHz
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Duty Cycle (T = Transmission Duration)

802.11be-EHT20 802.11be-EHT40

Attan 20 d8 » a Vi ' RF 20 PNO: Fast g Typer W
[ o Gate: O

tag
ing. DC Tng Free Run
= Aign: Ao

NFE_ O

Ref Ly Offset 24.00 48 " Ref Lvi Offset 24.00 0B
Scale/Div 10 68 Ref Level 33.00 dBrm d Ref Level 33.00 dBm

he Swept Span
e £ [ SRR

Fuil Span

AUTO TUNE
Center 5.955000000 GHz #Video BW 5 #Video BW 50 MHz E
s BW B MHz Sweep 20.0 ms (4001
£.000000 MHz

Auto
Funclion Widih Man c Function Width fion Value

Attan 20 d8 » o ' 7 PNO: Fast g Typer W
e " Gate: O Tng Free Run

Ref Ly Offset 24.00 48 " Ref Lvi Offset 24.00 0B
Ref Level 33.00 dBrm fo— Ref Level 33.00 dBm d e
Zero Span p Zero Span

Full Span i Full Span

Start Freq 'Start Freq
5.985000000 Gt

AUTO TUNE
Center 5.985000000 GHz #Video BW 50 MHz Center 6025000000 GHz #Video BW 50 MHz Span 0 Hz

Sweep 20.0 ms (4001
5 Mo Taks 8.000000 MHz 8.000000 MHz
Aulo Auio
Man Mode Trace v Function _ Function Width __Fun
H
N
N

Ref Lvi Offset 24.00 d8 : 75| | 0.00000000 Hz
Ret Level 33.00 dBm [m—
Zero Span

AUTO TUME
#Video BW 5

Sweep 20.0 ms (4001 pts)|
5.000000 MHz

Auio
Funclion Width __ Function Valu Man

2.11. Test Environment Condition

Ambient Temperature 15°C~35°C

Relative Humidity 20%RH ~75%RH
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3. Antenna Requirements

Excerpt from 815.407(a)(9) of the FCC Rules/Regulations:
Access points operating under the provisions of paragraphs (a)(5) and (a)(6) of this section must employ a

permanently attached integrated antenna.
® The antenna of the device is built in and locked inside the enclosure.

Conclusion:
The device complies with the requirement of §15.407(a)(9)
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4. Measuring Instrument

Conducted Emissions

Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
Two-Line V-Network R&S ENV216 MRTTWAOQ0019 |1 year 2025/3/5
Two-Line V-Network R&S ENV216 MRTTWAQ00020 |1 year 2025/4/21
EMI Test Receiver R&S ESR3 MRTTWAOQ00045 |1 year 2024/5/10
DIVA PLUS Funk-Wetterstation [TFA 35.1083 MRTTWAOQ0050 |1 year 2024/6/15
Radiated Emissions
Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
Acitve Loop Antenna SCHWARZBECK |FMZB 1519B |MRTTWAO00002 |1 year 2024/5/22
Broadband TRILOG Antenna SCHWARZBECK |VULB 9162 MRTTWAO00001 |1 year 2024/10/31
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 |1 year 2024/5/17
EMC Instruments
Broadband Preamplifier ) EMC118A45SE MRTTWAOQO0088 |1 year 2024/5/17
corporation
Breitband Hornantenna SCHWARZBECK [BBHA 9170 MRTTWAO00004 |1 year 2025/3/26
Broadband Amplifier SCHWARZBECK |BBV 9721 MRTTWAO0006 |1 year 2025/3/21
EMI Test Receiver R&S ESR3 MRTTWAO00009 |1 year 2025/3/5
Signal Analyzer R&S FSVA3044 MRTTWAO00092 |1 year 2024/6/29
Antenna Cable HUBERSUHNER |SF106 MRTTWEO0034 |1 year 2024/6/26
EMC105-NM-N
Cable HUBERSUHNER MRTTWEOO0035 |1 year 2024/6/26
M-3000
Temperature/Humidity Meter TFA 35.1078.10.IT |[MRTTWAOQ00032 |1 year 2024/6/4
Conducted Test Equipment
Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
X-Series USB Peak and
KEYSIGHT U2021XA MRTTWAO0014 |1 year 2025/4/16
Average Power Sensor
EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO0012 |1 year 2024/10/17
EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO0074 |1 year 2024/7/19
Attenuator WTI 218FS-20 MRTTWEOQ00026 |1 year 2024/11/1
Attenuator WTI 218FS-10 MRTTWEOQ00027 |1 year 2024/6/14
Temperature & Humidity
TEN BILLION TTH-B3UP MRTTWAOO0036 |1 year 2024/6/11
Chamber
DIVA PLUS Funk-Wetterstation |TFA 35.1083 MRTTWAOQ0050 |1 year 2024/6/15
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Software

Version

Function

e3

9.160520a

EMI Test Software
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5. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
150kHz~30MHz: + 2.53dB

Radiated Emission Measurement

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz ~ 1GHz: + 4.25dB
1GHz ~ 40GHz: + 4.45dB

Conducted Power (Carrier Power / Power Density)

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): + 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB

Occupied Bandwidth

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £ 3.3%

Temp. / Humidity

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £0.82°C/ £3%

Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz
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6. Test Result

6.1. Summary

FCC Section(s) Test Description Test Condition Verdict

15.407(a)(10) Channel Bandwidth Pass

Maximum Equivalent Isotopically
15.407(a)(5) Pass
Radiated Power (EIRP)

Maximum Power Spectral Density Conducted
15.407(a)(5) Pass
(EIRP)
15.407(g) Frequency Stability Pass
15.407(d)(6) Contention-Based Protocol Note 6
15.407(b)(7) In-Band Emission Pass
15.407(b)(6) Unwanted Emissions . Pass
Radiated

General Field Strength (Restricted
15.407(b)(9), (10) ) o Pass
Bands and Radiated Emission)

AC Conducted Emissions
15.207 Line Conducted Pass
150kHz - 30MHz

Remark:

1. Determining compliance is based on the test results met the regulation limits or requirements declared by
clients, and the test results don't take into account the value of measurement uncertainty.

2. The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part ofthe
system to connect the EUT to the analyzer at all frequencies of interest.

3. For radiated emission test, the test results shown in the following sections represent the worst-case
emissions.

4. Please refer to the report (report number: 2405RSU010-U1) for Contention Based Protocol.
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6.2. 26dB Bandwidth
6.2.1. Test Limit

The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz band is 320

megahertz.

6.2.2. Test Procedure used
KDB 789033 D02v02r01- Section C.1 (26dB Bandwidth)

KDB 789033 D02v02r01- Section D (99% Bandwidth)

6.2.3. Test Setting
26dB Bandwidth

1. The analyzers’ automatic bandwidth measurement capability was used to perform the 26dB bandwidth
measurement. The “X” dB bandwidth parameter was set to X = 26. The automatic bandwidth
measurement function also has the capability of simultaneously measuring the 99% occupied bandwidth.
The bandwidth measurement was not influenced by any intermediated power nulls in the fundamental
emission.

2. RBW = approximately 1% of the emission bandwidth.

3. VBW > RBW.

4. Detector = Peak.

5. Trace mode = max hold.

99% Bandwidth

1. Set center frequency to the nominal EUT channel center frequency.
2. Setspan =1.5times to 5.0 times the OBW.

3. Set RBW = 1% to 5% of the OBW

4. Set VBW = 3xRBW

5. Detector = Peak.

6. Use the 99% power bandwidth function of the instrument.

Page Number: 21 of 473



N=TZ

6.2.4. Test Setup
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Spectrum Analyzer
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6.2.5. Test Result

Test Site SR6 Test Engineer Xuan
Test Date 2024/2/27
Test Mode Data Rate/ |Channel No.| Frequency 26dB 99% Limit
MCS (MHz) Bandwidth | Bandwidth (MH2)
(MHz) (MHz)
802.11ax-HE20 MCSO0 1 5955 21.470 19.113 <320
802.11ax-HE20 MCSO0 45 6175 22.070 19.061 <320
802.11ax-HE20 MCSO0 93 6415 22.280 19.060 <320
802.11ax-HE20 MCSO0 97 6435 22.760 19.079 <320
802.11ax-HE20 MCSO0 105 6475 21.940 19.107 <320
802.11ax-HE20 MCSO0 113 6515 21.970 19.106 <320
802.11ax-HE20 MCSO0 117 6535 21.900 19.057 <320
802.11ax-HE20 MCSO0 149 6695 22.450 19.063 <320
802.11ax-HE20 MCSO0 181 6855 22.160 19.066 <320
802.11ax-HE20 MCSO0 185 6875 21.900 19.075 <320
802.11ax-HE20 MCSO0 189 6895 22.010 19.086 <320
802.11ax-HE20 MCSO0 213 7015 22.100 19.057 <320
802.11ax-HE20 MCSO0 229 7095 22.000 19.091 <320
802.11ax-HE40 MCSO0 3 5965 42.440 38.030 <320
802.11ax-HE40 MCSO0 43 6165 43.890 37.975 <320
802.11ax-HE40 MCSO0 91 6405 43.560 37.990 <320
802.11ax-HE40 MCSO0 99 6445 43.630 38.060 <320
802.11ax-HE40 MCSO0 107 6485 43.360 38.021 <320
802.11ax-HE40 MCS0 115 6525 42.610 38.022 <320
802.11ax-HE40 MCSO0 123 6565 42.650 37.980 <320
802.11ax-HE40 MCSO0 147 6685 43.210 37.911 <320
802.11ax-HE40 MCSO0 179 6845 42.250 38.027 <320
802.11ax-HE40 MCSO0 187 6885 41.930 38.026 <320
802.11ax-HE40 MCSO0 195 6925 42.730 37.964 <320
802.11ax-HE40 MCSO0 211 7005 42.570 38.069 <320
802.11ax-HE40 MCSO0 227 7085 43.290 38.011 <320
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Test Mode Data Rate/ | Channel No. | Frequency 26dB 99% Limit
MCS (MHz) Bandwidth | Bandwidth (MHz)
(MHz) (MHz)

802.11ax-HESO MCSO0 7 5985 87.230 77.900 <320
802.11ax-HESO MCSO0 39 6145 86.000 77.708 <320
802.11ax-HE80 MCS0 87 6385 88.830 77.693 <320
802.11ax-HE80 MCSO0 103 6465 85.630 77.722 <320
802.11ax-HE80 MCS0 119 6545 86.600 77.771 <320
802.11ax-HE80 MCS0 135 6625 85.520 77.676 <320
802.11ax-HES0 MCSO0 151 6705 85.940 77.819 <320
802.11ax-HES0 MCSO0 167 6785 87.910 77.759 <320
802.11ax-HE80 MCSO0 183 6865 88.400 77.855 <320
802.11ax-HE80 MCSO0 199 6945 90.650 77.724 <320
802.11ax-HE80 MCSO0 215 7025 86.010 77.831 <320
802.11ax-HE160 MCSO0 15 6025 166.200 157.240 <320
802.11ax-HE160 MCSO0 47 6185 167.200 157.360 <320
802.11ax-HE160 MCSO0 79 6345 168.600 157.230 <320
802.11ax-HE160 MCSO0 111 6505 165.500 157.240 <320
802.11ax-HE160 MCSO0 143 6665 169.000 157.430 <320
802.11ax-HE160 MCSO0 175 6825 167.000 157.420 <320
802.11ax-HE160 MCSO0 207 6985 167.500 157.400 <320
802.11be-EHT20 MCSO0 1 5955 22.070 19.096 <320
802.11be-EHT20 MCSO0 45 6175 21.960 19.066 <320
802.11be-EHT20 MCSO0 93 6415 22.070 19.043 <320
802.11be-EHT20 MCSO0 97 6435 22.630 19.117 <320
802.11be-EHT20 MCSO0 105 6475 22.470 19.086 <320
802.11be-EHT20 MCS0 113 6515 22.790 19.114 <320
802.11be-EHT20 MCSO0 117 6535 21.980 19.080 <320
802.11be-EHT20 MCSO0 149 6695 22.660 19.021 <320
802.11be-EHT20 MCSO0 181 6855 22.770 19.082 <320
802.11be-EHT20 MCSO0 185 6875 22.850 19.087 <320
802.11be-EHT20 MCSO0 189 6895 23.020 19.170 <320
802.11be-EHT20 MCS0 213 7015 22.350 19.075 <320
802.11be-EHT20 MCSO0 229 7095 22.330 19.081 <320
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Test Mode Data Rate/ | Channel No. | Frequency 26dB 99% Limit
MCS (MHz) Bandwidth | Bandwidth (MHz)
(MHz) (MHz)

802.11be-EHT40 MCSO0 3 5965 43.580 38.019 <320
802.11be-EHT40 MCSO0 43 6165 43.310 38.006 <320
802.11be-EHT40 MCS0 91 6405 42.730 37.993 <320
802.11be-EHT40 MCSO0 99 6445 42.440 38.040 <320
802.11be-EHT40 MCS0 107 6485 42.670 38.037 <320
802.11be-EHT40 MCS0 115 6525 42.730 38.013 <320
802.11be-EHT40 MCSO0 123 6565 42.650 38.055 <320
802.11be-EHT40 MCSO0 147 6685 42.300 38.019 <320
802.11be-EHT40 MCS0 179 6845 43.230 38.012 <320
802.11be-EHT40 MCSO0 187 6885 42.670 38.006 <320
802.11be-EHT40 MCS0 195 6925 43.020 37.948 <320
802.11be-EHT40 MCS0 211 7005 43.170 37.895 <320
802.11be-EHT40 MCSO0 227 7085 43.720 38.013 <320
802.11be-EHT80 MCSO0 7 5985 86.540 77.831 <320
802.11be-EHTS80 MCSO0 39 6145 84.320 77.738 <320
802.11be-EHT80 MCSO0 87 6385 87.080 77.762 <320
802.11be-EHT80 MCSO0 103 6465 87.000 77.767 <320
802.11be-EHT80 MCS0 119 6545 86.890 77.672 <320
802.11be-EHT80 MCSO0 135 6625 86.220 77.754 <320
802.11be-EHT80 MCSO0 151 6705 88.460 77.684 <320
802.11be-EHT80 MCSO0 167 6785 89.630 77.725 <320
802.11be-EHT80 MCSO0 183 6865 88.580 77.722 <320
802.11be-EHT80 MCSO0 199 6945 87.520 77.811 <320
802.11be-EHT80 MCSO0 215 7025 86.190 77.837 <320
802.11be-EHT160| MCSO 15 6025 171.100 157.610 <320
802.11be-EHT160] MCSO 47 6185 165.700 157.400 <320
802.11be-EHT160,  MCSO 79 6345 166.100 157.530 <320
802.11be-EHT160,  MCSO 111 6505 169.500 157.420 <320
802.11be-EHT160, MCSO 143 6665 171.000 157.580 <320
802.11be-EHT160, MCSO 175 6825 168.900 157.310 <320
802.11be-EHT1600 MCSO 207 6985 166.900 157.550 <320
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Test Mode Data Rate/ | Channel No. | Frequency 26dB 99% Limit
MCS (MHz) Bandwidth Bandwidth (MH2)
(MHz) (MHz)

802.11be-EHT320 MCSO0 31 6105 332.200 316.320 <320
802.11be-EHT320 MCSO 63 6265 333.800 316.430 <320
802.11be-EHT320 MCSO 95 6425 331.900 316.480 <320
802.11be-EHT320 MCSO 127 6585 330.400 316.610 <320
802.11be-EHT320 MCSO 159 6745 333.400 316.320 <320
802.11be-EHT320 MCSO 191 6905 332.400 315.950 <320

Note:
For channels with a nominal bandwidth less than 320 MHz compliance is demonstrated by way of the 26 dB
EBW.

For channels with a nominal bandwidth of 320 MHz compliance is demonstrated by way of the 99% BW.
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802.11ax-HE20 26dB Bandwidth & 99% Bandwidth

Channel 01 (5955MHz)

Channel 45 (6175MHz)
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802.11ax-HE20 26dB Bandwidth & 99% Bandwidth
Channel 181 (6855MHz) Channel 185 (6875MHz)
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802.11ax-HE40 26dB Bandwidth & 99% Bandwidth
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802.11ax-HE40 26dB Bandwidth & 99% Bandwidth
Channel 179 (6845MHz)
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v 10.0 4B Ref Value 30.00 dBm v 10.0 a8 Ref Value 30.00 dBm
5000000 MHz
Auio
Man

T

ICenter 6.9 Span 80 MHz Center 7.005 GHz Span B0 MHz
2Res BW 510.00 kHz Sweep 1.00 ms (1001 pts)| aRes BW 510.00 kHz Sweep 1.00 ms (1001 pis)

Total Power
sl Freq Exror

Oocupled Bandwidth

31 15,8 dBm
T % of OBW Power sl Freq Enor
X 4B Bandwidh . xd8 *<IB Bandwidih

Ref Lvl Offset 24.00 dB
Scale/Div 10.0 48 Ref Value 30.00 d8m

Sweep 1.00 ms (1001 pts)|

Transmilt Freq Ermor

$8.200 kHz
4B Bandwigih
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Report No.: 2401TW0118-U5

802.11ax-HE80 26dB Bandwidth & 99% Bandwidth

Channel 07 (5985MHz)

Channel 39 (6145MHz)

[Spectrum Analyzer 1
|Ocoupied BW
KEYSIGHT :v_wl RF »
Coupling AC
RL o o

Occupied Bangwidin

Transmil Freq Error
X dB Bandwidih

“onechon:
1eq

Frog Rt
NFE O

Attan 20 d8 Tiig. Fis
Gate: O

#F Gan Low

Run  [Canter Fraq 5 985000000 GHz
i

5 O -
nt(5) Rado Sid None

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

Span 160 M
Sweep 1.00 ms (1001 pts)|

Total Power
% of OBW Power
xd8
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L

nput. RF
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16.000000 MHz
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o
AT V-

Oocupled Bandwidth

sl Freq Enor

Caractions: 0
Frag Ref- Int (S)
NFE: OF

Z500  |Alln 2008 Tg: Fres fun
Gato: O

#F Gan Low

Ret Lvi Offset 24,00 0B

Ref Value 30.00 dBm

Span 160 M
Sweep 1.00 ms (1001 pis)

85,265 kHz
86.00 MHz

[Spectrum Analyzer 1
|Ocoupied BW

+

. Couping AC

G Algn: Auto

Occupied Bangwidin

Transmil Freq Error
X dB Bandwidih

KEYSIGHT Irout RF o

Caupling Correchons: Off
Freq Ref Int (S)
NFE O

0 [Alln 2048 Trig: Free Run
Gate: €

#IF Gain: Low

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

Total Power
% of OBW Power
xd8

KEVSIGHT fmd it
Couping AC
el T

16.000000 MHz

Auto
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Oocupled Bandwidth

sl Freq Enor
*<IB Bandwidih

Input Z 50 0
Caractions: 0
Frag Ref- Int (S)
NFE: OF

29~ ? R

Tg Froa fun  Gantar Freq 6 465000000 GHz
Gato: O AugiHold. S0/50

#F Gan Low s

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

ST PN — -1 |

i,

s,
LT

Span 16
Sweep 1.00 ms (1001 pis)

2024

Channel

[specnmanaizer 1 [

KEYSIGHT Ireut
“upi

RF
Coupiing: AC
Allgn: Auto

Trig: Free Run
Gate: O Augiti
#IF Gain: Low

Ref Lvl Offset 24.00 dB

Ref Value 30.00 d8m

I

s " ST

Span 160 M
Sweep 1.00 ms (1001 pts)|

Total Power
% of OBW Power
xd8

specrmanayzer 1 [N

KEYSIGHT Irout RF

16.000000 MHz

Auio
Man

PN

xdB Bandwigih

sl kb

T
Camaction
Freg Ref Int
NFE: OF

e 20 dB Trig: Free Run  Centar Freq 6 625000000 GHz
Gave: Off Augiio. S0/50

5: Off
(s Radio St Nans

F Gain’ Law

Ref Lvi Offset 24,00 0B

Ret Value 30.00 dBm

Span 160 M
Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
xdB

1

[Spectrum Anaiyzer
|Cccupied BW
KEYSIGHT
RL -

Input RF
Caupling: AL
Align: Aut

2 Metrics.

Occupied Bangwidin
77.819 MHz

Transmilt Freq Ermor

X dB Bandwic

Trig: Free Run
Gate: Off
#IF Gain: Low

e Fraq 6 705000000 GHz
Augitiokt: 501
Raso

a8
m

Video BW 3.0 Span 160 M

Sweep 1.00 ms (1001 pts)|

8,606 kHZ

R+

[Spectrum Analyzer

(Occupied BW

KEYSIGHT lreut RF
b CODIG AC

inputZ

Occupled Banawidth

Transmilt Freq Ermor
xdB Bandwigih

= W7

Corections: Off
Freg Ref Int (S)
NFE: OF

500 Anen:20dB. Trig: Free Run  Centar Freq 6 785000000 GHz
Gave: Off e 5050

o W
HF GEn Low  Rao Sit None

Ref Lvi Offset 24,00 0B
Ret Value 30.00 dBm

Span 160 M
Sweep 1.00 ms (1001 pts)

30,530 kHz
87.81 MHz

2024 ¢
10PM
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Report No.: 2401TW0118-U5

802.11ax-HE80 26dB Bandwidth & 99% Bandwidth

Channel 183 (6865MHz) Channel 199 (6945MHz)

[Spectrum Analyzer . [Spectrum Analyzer 1
|Ocoupied BW |Occupied BW.
KEYSIGHT Inout RF Candor Froq £ BB5000000 ¢ KEVSIGHT Irout RF Trg- Froe Run
. Couping AC s ot Augitiold 5 AL —p Couping Goke: O
Algn: A #F Gain'Low  Ratho Std None Allgn: A HF Gain Low
NFE OF

Ref Lvi Offset 24.00 dB Ret Lvi Offset 24,00 0B
i 10.0 dB Ref Value 30.00 dBm v 10.0 4B Ref Value 30.00 dBm

CF St
16.000000 MHz

Auto
Man

[Ae——

Span 160 MHz
Sweep 1.00 ms (1001 pts)| Sweep 1.00 ms (1001 pis)

Occupied Bangwidin Oocupled Bandwidth
77.856 N awer 7

sl Freq Exror B Power sl Freq Enor 180 kHz
*<IB Bandwidih 65 MHz

NP WP

|Spectrum Analyzer
|Ocoupied BW
KEYSIGHT Irout RF T Fre Canor Frog 7
. Couplng AC onecions Goter Augltold: 5
Align- A #F Gan Low  Rako Sid

Ref Lvi Offset 24.00 dB
i 10.0 dB Ref Value 30.00 dBm

CF St
16.000000 MHz

Auto
Man

O

Center 7.025 GHZ
2Res BW 1.0000 MHz Sweep 1.00 ms (1001 pts)|

1 M Total Power

% of OBW Power
xd8
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Report No.: 2401TW0118-U5

802.11ax-HE160 26dB Bandwidth & 99% Bandwidth

[Spectrum Analyzer 1
|Ocoupied BW

+

Channel 15 (6025MHz)

Channel 47 (6185MHz)

KEYSIGHT

irput RF 4 750 0
o Coupiing AC

Corections: O
Freq Ref-Int {S)
NFE O

Attan
c
= Aign: Auto

Transmil Freq Error
X 4B Bandwidh

208

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

|Spectrum Analyzer 1
| Occupied BW

KEYSIGHT
AL e

Tiig. Fis
Gate: Of
#IF Gain: Low

Run  [Canter Fraq 6 025000000 GHz
o i

input. RF
Couping AG
g Ao

Radio Sid None

32.000000 MHz

Auto
Man

sl

Span 320 MHz
Sweep 1.00 ms (1001 pts)|

Oocupled Bandwidth
Total Power

157.36
% of OBW Power sl Freq Enor
X 0B *<IB Bandwidih

g5l ?

Input Z 50 0
Carations

T Fres Run

C: o Gate: O

Frag Ref- Int (S)
on

#F Gan Low s

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

Span 320 MHz
Sweep 1.00 ms (1001 pis)

MHZ

4:34:22 PM

[Spectrum Analyzer 1
|Ocoupied BW

KEYSIGHT

o Attan
RL e

Corections: Off

input: RF
Coupling. AL o
Freq Ref-Int {S)
NFE O

= Aign: Aule

Occupied Bangwidin
.

sl Freq Exror

T
X 4B Bandwidh

208

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

|Spectrum Analyzer 1
| Occupied BW

KEYSIGHT
AL e

Tiig FreaRun  [Canler Froq 6345080000 GHz
Gate: 0 i

input. RF
Couping AG
= Aign Auo

#F GainLow  Rato Sid None

32.000000 MHz

Auto
Man

Span 320 MHz
Sweep 1.00 ms (1001 pts)|

Oocupled Bandwidth
Total Power 1
% of OBW Power sl Freq Enor
X 0B *<IB Bandwidih

57,24 MHZ

19l ? R

W Z 50
Carmections: Off

T Fres Run

o Gate: O

Frag Ref- Int (S)
on

#F Gan Low

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

Span 320 MHz
Sweep 1.00 ms (1001 pis)

24
PM

[Spectrum Anayzer 1]
|Cccupied BW

KEYSIGHT It RF
Coupling: AC
Allgn: Auto

Atten: 20 48

Fr—"

Occupied Bangwidin
157.43 MHz

Transmilt Freq Ermor

Ref Lvl Offset 24.00 dB
Ref Value 30.00 d8m

PR ——

(Occupied BW
KEYSIGHT gt RF .

Trig: Free Run
Gate:

oft oo
#F Gan Low  Raso Sid

32.000000 MHz

Auio
Man

(O S S

p
[ —————

Span 320 MHz

Center 6.825 GHz
Sweep 1.00 ms (1001 pts)|

Occupled Bandwidth
157,42 Mz

% of OBW Power Transmit Freq Ermor

xd8 xdB Bandwigih

sl 1k d

e 20 dB Trig Free Run  Cantar Freq 6.6
Gate: O Augiio. S0/50
HF GEn Low  Rao Sit None
Ref Lvi Offset 24,00 0B

Ret Value 30.00 dBm

Span 320 MHz,
Sweep 1.00 ms (1001 pts)

Total Power

% of OBW Power
xdB

27,2024
1:40 PM

Atten: 20 48

Video BW 8.0

Occupied Bangwidin
157.40 MHz

Transmilt Freq Ermor

x 4B Bandwidi

Ref Lvl Offset 24.00 dB
Ref Value 30.00 08/

Center Freq 6 985000000 Griz
Aokt 508
Rato 5Kt None

Span 320 MHz
Sweep 1.00 ms (1001 pts)|
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Report No.: 2401TW0118-U5

802.11be-EHT20 26dB Bandwidth & 99% Bandwidth

Channel 01 (5955MHz)

Channel 45 (6175MHz)

[Spectrum Analyzer 1 +
|Ocoupied

BW
KEYSIGHT Inout RF
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Caupiing. A
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NFE

Center 5.955 GHZ
2Res BW 300.00 kHz

Occupied Bangwidin
)

Transmil Freq Error

vectons: O
Freq Ref-Int {S)
o

Attan 20 d8 Tiig. Fis
Gate: O
#IF Gain: Low
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i
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Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pts)|

Total Power

% of OBW Power
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Ret Lvi Offset 24,00 0B
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A F
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aRes BW 300.00 kHz
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Oocupled Bandwidth
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4B Bandwidih 2

Mz
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g5l ?

[Spectrum Analyzer 1
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+
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Center 6.415 GHZ
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Occupied Bangwidin
q
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T
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NFE O
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Gate: € i

#F GainLow  Rato Sid None

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm
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Sweep 1.00 ms (1001 pts

Total Power
% of OBW Power
xd8

Input Z 50 0
Caractions: 0
Frag Ref- Int (S)
NFE: OF

KEVSIGHT fmd it
Couping AC
el T
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Gato: O AugiHold. S0/50

#F Gan Low s

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

4.000000 MHz

Auto
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Center 6.435 GHz

Span 40 MHz
aRes BW 300.00 kHz

) Sweep 1.00 ms (1001 pis)

Oocupled Bandwidth
18117 MHZ
sl Freq Enor
*<IB Bandwidih

4.507 kHz
2263 MHz

Feb 27, 2024
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g5l ?
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[specnmanaizer 1 [
KEYSIGHT rout ”f:F o

Coupling
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Occupied Bangwidin
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Transmilt Freq Ermor

19 [ ?] 5
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Trig: Free Run
Gate: O Augiti
#IF Gain: Low

Ref Lvl Offset 24.00 dB
Ref Value 30.00 d8m
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Sweep 1.00 ms (1001 pts)|

Total Power
% of OBW Power
xd8

specrmanayzer 1 [N
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T
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Freg Ref Int (S)
NFE: OF

e 20 dB Trig Free Run  Cantar Freq 6.5
Gave: Off Avgrion. S0/50
HF GEn Low  Rao Sit None

Ref Lvi Offset 24,00 0B
Ret Value 30.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pts)

Occupled Bandwidth
18,114 MHz Total Power

Transmilt Freq Ermor

xdB Bandwigih

% of OBW Power
xdB
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Fet 24|
44:04 PM

Channel 149 (6695MHz)

[Spectrum Anaiyzer 1
|Cccupied BW
KEYSIGHT
RL -

Input RF
Caupling: AL
Align: Aut

Center B.535 GHz
[7Res BW 300.00 kHz

Occupied Bangwidin
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Transmilt Freq Ermor
X dB Bandwidih

el |

Trig: Free Run
Gate: Off
#IF Gain: Low

miar Fraq
Avgitiokt: S0
Raio St None

5535000000 GHz

Video BW 1.0 ‘Span 40 MHz)

Sweep 1.00 ms (1001 pts)|
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RF
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[Spectrum Analyzer
(Occupied BW
KEYSIGHT
RL -

T
Corections: Off
Freg Ref Int (S)
NFE: OF

Input e 20 dB Trig: Free Run  Cantar Freq 6 605000000 Gz
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Ref Lvi Offset 24,00 0B
Ret Value 30.00 dBm

Center 6.695 GHz

Span 40 MHz
7Res BW 300.00 kHz

Sweep 1.00 ms (1001 pts)

Occupled Bandwidth
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Transmilt Freq Ermor
xdB Bandwigih

59l ?"
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Report No.: 2401TW0118-U5

802.11be-EHT20 26dB Bandwidth & 99% Bandwidth
Channel 181 (6855MHz) Channel 185 (6875MHz)
M:-E o g .

1 Graph
Scale/Div 10.0 48

Center 6.855 GHZ
2Res BW 300.00 kHz

Occupied Bangwidin
q

Transmil Freq Error
X 4B Bandwidh

oft
#F GainLow  Rato Sid None

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pts)|

Total Power

% of OBW Power
xd8
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v 10.0 a8
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sl Freq Enor
*<IB Bandwidih
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Trg: Free Run
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Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pis)

|Spectrum Analyzer 1
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Attan 20 d8 T Free Run
Gate: 0

[Spectrum Analyzer 1
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Center 6.895 GHZ
2Res BW 300.00 kHz
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q

Transmil Freq Error
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Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm
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Auto
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Total Power
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Couping AC
RL o .j;‘: o

awh
v 10.0 a8

Center 7.015 GHz

aRes BW 300.00 kHz

Oocupled Bandwidth
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sl Freq Enor
*<IB Bandwidih
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Trg: Free Run
Gate: O

#F Gain Low

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

Span 40 MHz
Sweep 1.00 ms (1001 pis)

Atten: 20 48

Scale/Div 10.0 48

Occupied Bangwidin
8,081 MHz
Transmilt Freq Ermor

4B Bandwigih

i~ ?%

o7 PM

Ref Lvl Offset 24.00 dB
Ref Value 30.00 d8m

Sweep 1.00 ms (1001 pts)|
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Report No.: 2401TW0118-U5

802.11be-EHT40 26dB Bandwidth & 99% Bandwidth

Channel 03 (5965MHz)

Channel 43 (6165MHz)

|Spectrum Analyzer 1

|Ocoupied BW

KEYSIGHT Inout RF
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Caupiing. A
RL == g Ao

+

Occupied Bangwidin

38.0

sl Freq Exror
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NFE
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Attan 20 d8 Tiig. Fis
Gate: O
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Run
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Cantor Froq 5865010000 GHz
5 O i
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o
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Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

i

h,
L. NV —
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Sweep 1.00 ms (1001 pts)|

Total Power

% of OBW Power
xd8
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aRes BW 510.00 kHz

sl Freq Enor
4B Bandwidih
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a2

input Z 50 0
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Frag Ref- Int (S)
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Gato: O Augitiold. S0/50
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Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

T
T O P

#Video BW 1.6000 MHz" Span B0 MHz

Sweep 1.00 ms (1001 pis)
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[Spectrum Analyzer 1 +
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BW
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RL o o

i

Center 6.405 GHZ
2Res BW 510.00 kHz
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NFE O
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Gate: € i
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Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm
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b A i
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Sweep 1.00 ms (1001 pts)|

Total Power
% of OBW Power
xd8
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KEYSIGHT
L
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*<IB Bandwidih
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e o Gato: O
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Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

#Video BW 1.601 Span B0 MHz

Sweep 1.00 ms (1001 pis)

[specnmanaizer 1 [
KEYSIGHT rout ”f:F .
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Allgn: Auto

Center 6,485 GHz
[7Res BW 510.00 kHz

Occupied Bangwidin
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Transmilt Freq Ermor

Trig: Free Run
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Ref Lvl Offset 24.00 dB
Ref Value 30.00 d8m
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Sweep 1.00 ms (1001 pts)|

Total Power
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% of OBW Power
xd8
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Occupled Bandwidth

Transmilt Freq Ermor
xdB Bandwigih

o~ ?

specrmanayzer 1 [N
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NFE: OF

e 20 dB Trig Free Run  Cantar Freq 6.5
Gave: Off Avgrion. S0/50
HF GEn Low  Rao Sit None

Ref Lvi Offset 24,00 0B
Ret Value 30.00 dBm

#Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power
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% of OBW Power
xdB
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Caupling: AL
Align: Aut

Center B.565 GHz
[7Res BW 510.00 kHz
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el |

Trig: Free Run
Gate: Off
#IF Gain: Low

miar Fraq 6 565000000 GHz
Augitiokt: 501
Raso

Ref Lvl Offset 24.00 dB

Ref Value 30.00 d8m

ot i r o
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Sweep 1.00 ms (1001 pts)|
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RF
ing: AC

[Spectrum Analyzer
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T
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NFE: OF

e 20 dB Trig: Free Run  Centar Freq 6 685000000 GHz
Gave: Off e 50050

o W
HF GEn Low  Rao Sit None

Ref Lvi Offset 24,00 0B
Ret Value 30.00 dBm

#Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts)
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Report No.: 2401TW0118-U5

802.11be-EHT40 26dB Bandwidth & 99% Bandwidth
Channel 179 (6845MHz) Channel 187 (6885MHz)
" o man P .

1 Graph
Scale/Div 10.0 48

Center 6.845 GHZ
2Res BW 510.00 kHz

Occupied Bangwidin

Transmil Freq Error
X 4B Bandwidh

oft
#F GainLow  Rato Sid None

Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm

Span 80 MHz
Sweep 1.00 ms (1001 pts)|

Total Power

% of OBW Power
xd8

KEYSIGHT
A

awh
v 10.0 a8

sl Freq Enor
*<IB Bandwidih

input: RF
Caupiing. AC
AL e e

Oocupled Bandwidth

Trg: Free Run
Gote: O

#F Gan Low

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

»
"
LTI

Span B0 MHz
Sweep 1.00 ms (1001 pis)

-15.244 kHz
4

|Spectrum Analyzer 1
|Ocoupied BW
KEYSIGHT Input RF
RL  -y. Coupling AC

Attan 20 d8 T Free Run
Gate: 0

[Spectrum Analyzer 1
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Algn: As

i 10.0 dB

ICenter 6.9
2Res BW 510.00 kHz

Occupied Bangwidin

Transmil Freq Error
X 4B Bandwidh
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Ref Lvi Offset 24.00 dB
Ref Value 30.00 dBm
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Sweep 1.00 ms (1001 pts)|

Total Power
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% of OBW Power
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RL o .j;‘: o

awh
v 10.0 a8
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aRes BW 510.00 kHz
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Gate: O Augioid 5

#F Gain Low si

Ret Lvi Offset 24,00 0B
Ref Value 30.00 dBm

Span B0 MHz
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Scale/Div 10.0 48

ISR

Center 7.085 GHz
[7Res BW 510.00 kHz

Occupied Bangwidin
36,013 MHz
Transmilt Freq Ermor

4B Bandwigih

1< || [?] 53

Ref Lvl Offset 24.00 dB
Ref Value 30.00 d8m
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Sweep 1.00 ms (1001 pts)|
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